
Stand 11.2019 . Technische Änderungen vorbehalten 
Schwarzwald-Lab GmbH . Siemenstraße 17 . D- 75233 Tiefenbronn . www.schwarzwald-lab.de

1

TOOLS

4mm Allen Wrench (included) Phillips Head Screwdriver
and/or Power Drill Tape Measure

PARTS LIST

Part Qty

1 Leg                        2
2 Foot                       2
3a Frame End-CB        1
3
b

Frame End     - 1
4 Center Rail             2

Part Qty

5 Side Bracket           2
6 Control Box  - 1
7 Handset                 1
8 Power Cord      - 1
9 Cable(1.3m)           1

Part Qty

1
0

M6x10 Machine Screw     16
1
1

M6x14 Machine Screw     12
1
2

M5x20 WoodScrew           7
1
3

M5x16 WoodScrew      2
1
4

Cable Clip              10

TOOLS

4mm Allen Wrench (included) Phillips Head Screwdriver
and/or Power Drill Tape Measure

PARTS LIST

Part Qty

1 Leg                        2
2 Foot                       2
3a Frame End-CB        1
3
b

Frame End     - 1
4 Center Rail             2

Part Qty

5 Side Bracket           2
6 Control Box  - 1
7 Handset                 1
8 Power Cord      - 1
9 Cable(1.3m)           1

Part Qty

1
0

M6x10 Machine Screw     16
1
1

M6x14 Machine Screw     12
1
2

M5x20 WoodScrew           7
1
3

M5x16 WoodScrew      2
1
4

Cable Clip              10

        Motorsäule 2x         Netzkabel 1x

        Fußausleger 2x         Kabel (1,3m) 1x

        Rahmenende rechts 1x         M 6x10 Innensechskantschraube 16x

        Rahmenende links 1x         M 6x14 Innensechskantschraube 12x

        Mitteltraverse 2x         M 5x20 Holzschraube 7x

        Plattenträger 2x         M5x16 Holzschraube	 Bedienteil 2x

        Motorsteuerung 1x         Kabel Clip 10x

        Handschalter 1x

1

8
9

3a

3b10

1 8

2 9

3a 10

3b 11

4 12

5 13

6 14

7

10

10

10

4

11
5

12

12
6

5

11

11

12

7

14

Electio deluxe & smart



Stand 11.2019 . Technische Änderungen vorbehalten 
Schwarzwald-Lab GmbH . Siemenstraße 17 . D- 75233 Tiefenbronn . www.schwarzwald-lab.de

2

Dieses Dokument ist ausschließlich als Montageanleitung anzusehen.

SICHERHEITSHINWEISE - Beachten Sie unbedingt diese Sicherheitshinweise!

– �Die Motorsteuerung darf auf keinen Fall 
geöffnet werden. Es besteht die Gefahr 
eines elektrischen Stromschlages.   

– �Die Motorsteuerung darf grundsätzlich nur 
mit der Netzspannung betrieben werden, 
die am Typenschild spezifiziert ist.   

– �Dieses Produkt ist nicht auf Dauerbetrieb 
ausgelegt. Die Tischplattenhöhe darf ohne 
Unterbrechung nicht länger als die auf 
dem Typenschild angegebene Einschalt­
dauer verstellt werden.  

– �Nur das mitgelieferte Stromversorgungs­
kabel verwenden. Kein beschädigtes 
Stromversorgungskabel verwenden. Wenn 
das Stromversorgungskabel dieses Gerätes 
beschädigt wird, muss es durch den Her­
steller oder seinen Kundendienst oder eine 
ähnlich qualifizierte Person ersetzt werden.   

– �Dieses Gerät kann von Kindern ab 8 Jahren 
und darüber sowie von Personen mit ver­
ringerten physischen, sensorischen oder 
mentalen Fähigkeiten oder Mangel an 
Erfahrung und Wissen benutzt werden, 
wenn sie beaufsichtigt oder bezüglich des 
sicheren Gebrauchs des Gerätes unterwie­
sen wurden und die daraus resultierenden 
Gefahren verstehen. Kinder dürfen nicht mit 
dem Gerät spielen. 

– �Vor dem An- oder Ausstecken von An­
trieben, Handschaltern oder sonstigen Zu­
behörteilen an der Motorsteuerung müssen 
Sie unbedingt das Stromversorgungskabel 
vom Netz trennen.   

– �Die Verwendung von Bauteilen und Kom­
ponenten von Dritten ist untersagt.

– �Verwenden Sie ausschließlich Original Zube­
hörteile vom Hersteller. Andernfalls verlieren Sie 
Gewährleistungs- und Garantieansprüche.   

– �Bei einer Störung bitte unverzüglich zuerst 
den Netzstecker ziehen.  

– �Wenn das Produkt sichtbar beschädigt 
ist, ungewöhnliche Geräusche macht oder 
eine Geruchsentwicklung verursacht darf es 
nicht weiter montiert oder benutzt werden.   

– �Beim Verändern der Tischplattenposition 

besteht Quetschgefahr! Achten Sie daher 
darauf, dass sich keine Gegenstände oder 
Personen im Gefahrenbereich befinden 
und nicht in den Gefahrenbereich gegriffen 
wird! Durch den verbauten Kollisionsschutz 
werden feste Gegenstände in der Regel 
erkannt, die Quetschgefahr für Personen 
besteht jedoch weiterhin!  Der Kollisions­
schutz ist ein Systemschutz und kein Perso­
nenschutz.   

– �Alle beweglichen Teile des Tischgestells 
müssen den erforderlichen Sicherheits­
abstand von min. 25 mm zu angrenzenden 
Bauteilen haben.   

– �Umbauten an den Komponenten des Pro­
duktes, einschließlich der Motorsteuerung 
und den Handschaltern sind verboten.  

– �Das elektromotorisch angetriebene Pro­
dukt darf nicht in explosionsfähiger Atmo­
sphäre betrieben werden.   

– �Das Produkt darf nicht in Feuchträumen, 
(z.B. Bädern), betreiben werden. -  Reini­
gung und Benutzer-Wartung dürfen nicht 
von Kindern ohne Beaufsichtigung durch­
geführt werden.

– �Sitzen und stehen Sie nicht auf den 
Schreibtisch.

– �Begeben Sie oder andere anwesende 
Personen sich während der Betätigung des 
Tisches nicht in den Gefahrenbereich

Verwendung/Haftung
Dieser elektrisch höhenverstellbare Schreib­
tisch verfügt über Elektromotoren und ist 
deshalb nur für den Einsatz in trockenen 
Arbeitsbereichen vorgesehen.
Die Schreibtischhöhe ist verstellbar, so dass 
sie auf die ergonomisch passende Höhe 
eingestellt werden kann. Jede andere Ver­
wendung erfolgt auf eigene Gefahr.
Der Hersteller akzeptiert unter keinen Um­
ständen Gewährleistungs- oder Haftungs­
ansprüche für Schäden, die durch unsach­
gemäße Verwendung oder Handhabung  
des Tischrahmens verursacht wurden.



Stand 11.2019 . Technische Änderungen vorbehalten 
Schwarzwald-Lab GmbH . Siemenstraße 17 . D- 75233 Tiefenbronn . www.schwarzwald-lab.de

3

Lay out all components and hardware to ensure that you have all the components and hardware listed on 
the parts page.Slide the Control Box (part 6) off the Frame End-CB(part 3a) and set aside. Fully separate 
Frame End (part 3b) from Frame End-CB (part 3a). You will find the Center Rails (part 4) inside.

Place one of the Legs (part 1 ) into the Frame End-CB (part 3a ) 
ensuring that the bar (arrow ) is on “top” in relation to the Leg(part 1).

Line up the holes on the Leg (part 1 )with the holes on the Frame End-
CB (part 3a ).

Using the supplied Allen Wrench, insert four (4) M6x10 Machine Screws 
(part 10)through the holes in the Frame End-CB(part 3a),going into the 
Leg(part 1)and rotate each screw just a few turns . After all four(4) 
M6x10 Machine Screws(part 10)are inserted , fighten all four(4) screws.

Do the same for the other Leg(part 1) and the Frame End (part 3b).

If you drop a screw inside the frame end , simply tilt to retrieve.

The Frame End-CB (part 3a) should be placed on the side of the desk 
where you plan to mount the Control Box (part 6) and the Handset 
(part 7)

Slide the Side Bracket (part 5) into the Frame End-CB(part 3a).Insert 
two(2)M6x14 Machine Screws (part 11) through the two (2) holes in the 
bottom of the Frame End (part 3a) going into the inserted Side Bracket 
(part 5).Using the supplied Allen Wrench , rotate each screw just a few 
turns . After both M6x14 Machine Screws are inserted, tighten both 
screws.

Do the same for the other frame end/leg assembly.

Slide the two (2) Center Rails (part 4 ) into the two Frame Ends (parts 3a & 3b) ensuring:
a) The slots in the Center Rails (part 4 ) face inward
b) The slots in the Center Rails (part 4 ) are closer to the top edge when the assembly is upside down (see inset)

For each leg assembly , attach a Foot (part 2 ) with four (4) M6x14 Machine 
Screws (part 11) and tighten in a cross-pattern.

1

2

3

4

5

Lay out all components and hardware to ensure that you have all the components and hardware listed on 
the parts page.Slide the Control Box (part 6) off the Frame End-CB(part 3a) and set aside. Fully separate 
Frame End (part 3b) from Frame End-CB (part 3a). You will find the Center Rails (part 4) inside.

Place one of the Legs (part 1 ) into the Frame End-CB (part 3a ) 
ensuring that the bar (arrow ) is on “top” in relation to the Leg(part 1).

Line up the holes on the Leg (part 1 )with the holes on the Frame End-
CB (part 3a ).

Using the supplied Allen Wrench, insert four (4) M6x10 Machine Screws 
(part 10)through the holes in the Frame End-CB(part 3a),going into the 
Leg(part 1)and rotate each screw just a few turns . After all four(4) 
M6x10 Machine Screws(part 10)are inserted , fighten all four(4) screws.

Do the same for the other Leg(part 1) and the Frame End (part 3b).

If you drop a screw inside the frame end , simply tilt to retrieve.

The Frame End-CB (part 3a) should be placed on the side of the desk 
where you plan to mount the Control Box (part 6) and the Handset 
(part 7)

Slide the Side Bracket (part 5) into the Frame End-CB(part 3a).Insert 
two(2)M6x14 Machine Screws (part 11) through the two (2) holes in the 
bottom of the Frame End (part 3a) going into the inserted Side Bracket 
(part 5).Using the supplied Allen Wrench , rotate each screw just a few 
turns . After both M6x14 Machine Screws are inserted, tighten both 
screws.

Do the same for the other frame end/leg assembly.

Slide the two (2) Center Rails (part 4 ) into the two Frame Ends (parts 3a & 3b) ensuring:
a) The slots in the Center Rails (part 4 ) face inward
b) The slots in the Center Rails (part 4 ) are closer to the top edge when the assembly is upside down (see inset)

For each leg assembly , attach a Foot (part 2 ) with four (4) M6x14 Machine 
Screws (part 11) and tighten in a cross-pattern.

1

2

3

4

5

1

2

3

4

M6x10 (4x)

Mit der anderen Motortraverse und 
dem Rahmenende wiederholen.

Mit dem anderen Rahmenende und 
dem Plattenträger wiederholen.

Lay out all components and hardware to ensure that you have all the components and hardware listed on 
the parts page.Slide the Control Box (part 6) off the Frame End-CB(part 3a) and set aside. Fully separate 
Frame End (part 3b) from Frame End-CB (part 3a). You will find the Center Rails (part 4) inside.

Place one of the Legs (part 1 ) into the Frame End-CB (part 3a ) 
ensuring that the bar (arrow ) is on “top” in relation to the Leg(part 1).

Line up the holes on the Leg (part 1 )with the holes on the Frame End-
CB (part 3a ).

Using the supplied Allen Wrench, insert four (4) M6x10 Machine Screws 
(part 10)through the holes in the Frame End-CB(part 3a),going into the 
Leg(part 1)and rotate each screw just a few turns . After all four(4) 
M6x10 Machine Screws(part 10)are inserted , fighten all four(4) screws.

Do the same for the other Leg(part 1) and the Frame End (part 3b).

If you drop a screw inside the frame end , simply tilt to retrieve.

The Frame End-CB (part 3a) should be placed on the side of the desk 
where you plan to mount the Control Box (part 6) and the Handset 
(part 7)

Slide the Side Bracket (part 5) into the Frame End-CB(part 3a).Insert 
two(2)M6x14 Machine Screws (part 11) through the two (2) holes in the 
bottom of the Frame End (part 3a) going into the inserted Side Bracket 
(part 5).Using the supplied Allen Wrench , rotate each screw just a few 
turns . After both M6x14 Machine Screws are inserted, tighten both 
screws.

Do the same for the other frame end/leg assembly.

Slide the two (2) Center Rails (part 4 ) into the two Frame Ends (parts 3a & 3b) ensuring:
a) The slots in the Center Rails (part 4 ) face inward
b) The slots in the Center Rails (part 4 ) are closer to the top edge when the assembly is upside down (see inset)

For each leg assembly , attach a Foot (part 2 ) with four (4) M6x14 Machine 
Screws (part 11) and tighten in a cross-pattern.

1

2

3

4

5

M6x14 (2x)

Lay out all components and hardware to ensure that you have all the components and hardware listed on 
the parts page.Slide the Control Box (part 6) off the Frame End-CB(part 3a) and set aside. Fully separate 
Frame End (part 3b) from Frame End-CB (part 3a). You will find the Center Rails (part 4) inside.

Place one of the Legs (part 1 ) into the Frame End-CB (part 3a ) 
ensuring that the bar (arrow ) is on “top” in relation to the Leg(part 1).

Line up the holes on the Leg (part 1 )with the holes on the Frame End-
CB (part 3a ).

Using the supplied Allen Wrench, insert four (4) M6x10 Machine Screws 
(part 10)through the holes in the Frame End-CB(part 3a),going into the 
Leg(part 1)and rotate each screw just a few turns . After all four(4) 
M6x10 Machine Screws(part 10)are inserted , fighten all four(4) screws.

Do the same for the other Leg(part 1) and the Frame End (part 3b).

If you drop a screw inside the frame end , simply tilt to retrieve.

The Frame End-CB (part 3a) should be placed on the side of the desk 
where you plan to mount the Control Box (part 6) and the Handset 
(part 7)

Slide the Side Bracket (part 5) into the Frame End-CB(part 3a).Insert 
two(2)M6x14 Machine Screws (part 11) through the two (2) holes in the 
bottom of the Frame End (part 3a) going into the inserted Side Bracket 
(part 5).Using the supplied Allen Wrench , rotate each screw just a few 
turns . After both M6x14 Machine Screws are inserted, tighten both 
screws.

Do the same for the other frame end/leg assembly.

Slide the two (2) Center Rails (part 4 ) into the two Frame Ends (parts 3a & 3b) ensuring:
a) The slots in the Center Rails (part 4 ) face inward
b) The slots in the Center Rails (part 4 ) are closer to the top edge when the assembly is upside down (see inset)

For each leg assembly , attach a Foot (part 2 ) with four (4) M6x14 Machine 
Screws (part 11) and tighten in a cross-pattern.

1

2

3

4

5



Stand 11.2019 . Technische Änderungen vorbehalten 
Schwarzwald-Lab GmbH . Siemenstraße 17 . D- 75233 Tiefenbronn . www.schwarzwald-lab.de

4

Lay out all components and hardware to ensure that you have all the components and hardware listed on 
the parts page.Slide the Control Box (part 6) off the Frame End-CB(part 3a) and set aside. Fully separate 
Frame End (part 3b) from Frame End-CB (part 3a). You will find the Center Rails (part 4) inside.

Place one of the Legs (part 1 ) into the Frame End-CB (part 3a ) 
ensuring that the bar (arrow ) is on “top” in relation to the Leg(part 1).

Line up the holes on the Leg (part 1 )with the holes on the Frame End-
CB (part 3a ).

Using the supplied Allen Wrench, insert four (4) M6x10 Machine Screws 
(part 10)through the holes in the Frame End-CB(part 3a),going into the 
Leg(part 1)and rotate each screw just a few turns . After all four(4) 
M6x10 Machine Screws(part 10)are inserted , fighten all four(4) screws.

Do the same for the other Leg(part 1) and the Frame End (part 3b).

If you drop a screw inside the frame end , simply tilt to retrieve.

The Frame End-CB (part 3a) should be placed on the side of the desk 
where you plan to mount the Control Box (part 6) and the Handset 
(part 7)

Slide the Side Bracket (part 5) into the Frame End-CB(part 3a).Insert 
two(2)M6x14 Machine Screws (part 11) through the two (2) holes in the 
bottom of the Frame End (part 3a) going into the inserted Side Bracket 
(part 5).Using the supplied Allen Wrench , rotate each screw just a few 
turns . After both M6x14 Machine Screws are inserted, tighten both 
screws.

Do the same for the other frame end/leg assembly.

Slide the two (2) Center Rails (part 4 ) into the two Frame Ends (parts 3a & 3b) ensuring:
a) The slots in the Center Rails (part 4 ) face inward
b) The slots in the Center Rails (part 4 ) are closer to the top edge when the assembly is upside down (see inset)

For each leg assembly , attach a Foot (part 2 ) with four (4) M6x14 Machine 
Screws (part 11) and tighten in a cross-pattern.

1

2

3

4

5

5

6

7

M6x14 (4x)

Mit der anderen Motortraverse wiederholen.

Your desktop may or may not be pre-drilled. Check both sides of the 
desktop before placing the desk base on the underside of the 
desktop.

Adjust the width of the desk base to fit the desktop by sliding the two 
halves outward. We recommend leaving at least 1/2“ of the desktop 
width (on each end ) protruding beyond the frame width and 
centering the Side Brackets (part 5) fore and oft.

If the desktop is pre-drilled , perform Step 8 before Step 7.

If the desktop is not pre-drilled, lock the position of the Center Rails 
(part 4) using eight (8) M6x10 Machine Screws (part 10 ).

Ensure that the M6x10 Machine Screws (part 10) contacts the Center 
Rails (part 4 ) by sliding the Center Rails (part 4) as needed .

Double-check that the wood screws are not too long for your desktop
And won’t puncture the surface when screwed all the way in

We recommend that you pre-drill any holes needed for fasteners
If your desktop is not pre-drilled. Never use countersunk screws.

Double-check that the desk base is properly positioned on the underside of 
the desktop.

Attach the desk base to the underside of the desktop using seven (7)M5x20 
Wood Screws (part 12).

Attach the Handset (part 7) so the front of the handset is flush with the front 
desktop edge (or recessed up to 1/8“ ). The handset may be placed 
anywhere along the front edge of the desktop but we recommend placing 
it toward an end so it does not interfere with your chair when seated. Use 
two (2) M5x16 Wood Screws (part 13) to attach the handset to the desktop.

Do not overtighten screws in this step.
Overtightening could cause damage to the components.

Slide the Control Box (part 6) onto the Frame End-CB (part 3a).

Connect the cable exiting the Leg (part 1) that is attached to the Frame 
End-CB (part 3a) directly into the Control Box (part 6).

Connect the Cable (part 9) to the other Leg (part 1) and to the Control Box 
(part 6).

Connect the Handset (part 7) cable to the Control Box (part 6).

Connect the Power Cord (part 8) to the Control Box (part 6).

Use the adhesive-backed Cable Clips (part 14) to secure the cables so they 
do not sag.

6

7

8

9

Empfehlung: Plattenträger/Füße  
25-50 mm vom Plattenrand befestigen.

Your desktop may or may not be pre-drilled. Check both sides of the 
desktop before placing the desk base on the underside of the 
desktop.

Adjust the width of the desk base to fit the desktop by sliding the two 
halves outward. We recommend leaving at least 1/2“ of the desktop 
width (on each end ) protruding beyond the frame width and 
centering the Side Brackets (part 5) fore and oft.

If the desktop is pre-drilled , perform Step 8 before Step 7.

If the desktop is not pre-drilled, lock the position of the Center Rails 
(part 4) using eight (8) M6x10 Machine Screws (part 10 ).

Ensure that the M6x10 Machine Screws (part 10) contacts the Center 
Rails (part 4 ) by sliding the Center Rails (part 4) as needed .

Double-check that the wood screws are not too long for your desktop
And won’t puncture the surface when screwed all the way in

We recommend that you pre-drill any holes needed for fasteners
If your desktop is not pre-drilled. Never use countersunk screws.

Double-check that the desk base is properly positioned on the underside of 
the desktop.

Attach the desk base to the underside of the desktop using seven (7)M5x20 
Wood Screws (part 12).

Attach the Handset (part 7) so the front of the handset is flush with the front 
desktop edge (or recessed up to 1/8“ ). The handset may be placed 
anywhere along the front edge of the desktop but we recommend placing 
it toward an end so it does not interfere with your chair when seated. Use 
two (2) M5x16 Wood Screws (part 13) to attach the handset to the desktop.

Do not overtighten screws in this step.
Overtightening could cause damage to the components.

Slide the Control Box (part 6) onto the Frame End-CB (part 3a).

Connect the cable exiting the Leg (part 1) that is attached to the Frame 
End-CB (part 3a) directly into the Control Box (part 6).

Connect the Cable (part 9) to the other Leg (part 1) and to the Control Box 
(part 6).

Connect the Handset (part 7) cable to the Control Box (part 6).

Connect the Power Cord (part 8) to the Control Box (part 6).

Use the adhesive-backed Cable Clips (part 14) to secure the cables so they 
do not sag.

6

7

8

9

M6x10 (8x)



Stand 11.2019 . Technische Änderungen vorbehalten 
Schwarzwald-Lab GmbH . Siemenstraße 17 . D- 75233 Tiefenbronn . www.schwarzwald-lab.de

5

8

9

Your desktop may or may not be pre-drilled. Check both sides of the 
desktop before placing the desk base on the underside of the 
desktop.

Adjust the width of the desk base to fit the desktop by sliding the two 
halves outward. We recommend leaving at least 1/2“ of the desktop 
width (on each end ) protruding beyond the frame width and 
centering the Side Brackets (part 5) fore and oft.

If the desktop is pre-drilled , perform Step 8 before Step 7.

If the desktop is not pre-drilled, lock the position of the Center Rails 
(part 4) using eight (8) M6x10 Machine Screws (part 10 ).

Ensure that the M6x10 Machine Screws (part 10) contacts the Center 
Rails (part 4 ) by sliding the Center Rails (part 4) as needed .

Double-check that the wood screws are not too long for your desktop
And won’t puncture the surface when screwed all the way in

We recommend that you pre-drill any holes needed for fasteners
If your desktop is not pre-drilled. Never use countersunk screws.

Double-check that the desk base is properly positioned on the underside of 
the desktop.

Attach the desk base to the underside of the desktop using seven (7)M5x20 
Wood Screws (part 12).

Attach the Handset (part 7) so the front of the handset is flush with the front 
desktop edge (or recessed up to 1/8“ ). The handset may be placed 
anywhere along the front edge of the desktop but we recommend placing 
it toward an end so it does not interfere with your chair when seated. Use 
two (2) M5x16 Wood Screws (part 13) to attach the handset to the desktop.

Do not overtighten screws in this step.
Overtightening could cause damage to the components.

Slide the Control Box (part 6) onto the Frame End-CB (part 3a).

Connect the cable exiting the Leg (part 1) that is attached to the Frame 
End-CB (part 3a) directly into the Control Box (part 6).

Connect the Cable (part 9) to the other Leg (part 1) and to the Control Box 
(part 6).

Connect the Handset (part 7) cable to the Control Box (part 6).

Connect the Power Cord (part 8) to the Control Box (part 6).

Use the adhesive-backed Cable Clips (part 14) to secure the cables so they 
do not sag.

6

7

8

9

Hinweis: Die Holzschrauben sind für  
Tischplattenstärken von 25 mm vorgesehen.
Zu festes Anziehen der Schrauben des  
Bedienfeldes kann die Bauteile beschädigen!

M5x20 (7x)

M5x16 (2x)

Your desktop may or may not be pre-drilled. Check both sides of the 
desktop before placing the desk base on the underside of the 
desktop.

Adjust the width of the desk base to fit the desktop by sliding the two 
halves outward. We recommend leaving at least 1/2“ of the desktop 
width (on each end ) protruding beyond the frame width and 
centering the Side Brackets (part 5) fore and oft.

If the desktop is pre-drilled , perform Step 8 before Step 7.

If the desktop is not pre-drilled, lock the position of the Center Rails 
(part 4) using eight (8) M6x10 Machine Screws (part 10 ).

Ensure that the M6x10 Machine Screws (part 10) contacts the Center 
Rails (part 4 ) by sliding the Center Rails (part 4) as needed .

Double-check that the wood screws are not too long for your desktop
And won’t puncture the surface when screwed all the way in

We recommend that you pre-drill any holes needed for fasteners
If your desktop is not pre-drilled. Never use countersunk screws.

Double-check that the desk base is properly positioned on the underside of 
the desktop.

Attach the desk base to the underside of the desktop using seven (7)M5x20 
Wood Screws (part 12).

Attach the Handset (part 7) so the front of the handset is flush with the front 
desktop edge (or recessed up to 1/8“ ). The handset may be placed 
anywhere along the front edge of the desktop but we recommend placing 
it toward an end so it does not interfere with your chair when seated. Use 
two (2) M5x16 Wood Screws (part 13) to attach the handset to the desktop.

Do not overtighten screws in this step.
Overtightening could cause damage to the components.

Slide the Control Box (part 6) onto the Frame End-CB (part 3a).

Connect the cable exiting the Leg (part 1) that is attached to the Frame 
End-CB (part 3a) directly into the Control Box (part 6).

Connect the Cable (part 9) to the other Leg (part 1) and to the Control Box 
(part 6).

Connect the Handset (part 7) cable to the Control Box (part 6).

Connect the Power Cord (part 8) to the Control Box (part 6).

Use the adhesive-backed Cable Clips (part 14) to secure the cables so they 
do not sag.

6

7

8

9

Den montierten Schreibtisch vorsichtig umdrehen und mit 
den vorinstallierten Gleitern die Füße nach Bedarf in der 
Höhe durch herausdrehen anpassen.
Das Netzkabel (Nr.8) in eine 230 V-Steckdose einstecken.



Stand 11.2019 . Technische Änderungen vorbehalten 
Schwarzwald-Lab GmbH . Siemenstraße 17 . D- 75233 Tiefenbronn . www.schwarzwald-lab.de

6

Bedienung 
– �Stellen Sie sicher, dass sich keine Hindernis­

se im Weg des Schreibtisches befinden.
– �Stellen Sie sicher, dass der Desktop keine 

Wände berührt.
– �Stellen Sie sicher, dass alle Kabel die richti­

ge Länge haben, um die Höhe richtig ein­
stellen zu können.

Wichtig: Sie müssen Ihren Schreibtisch vor 
der ersten Verwendung zurücksetzen.  

Reset – Vorgang: 
1. �Halten Sie die Abwärtstaste am Hand­

schalter (Nr.7) gedrückt, bis der Schreibtisch 
die niedrigste Höhe erreicht hat. Lassen Sie 
die Abwärtstaste los. 

2. �Drücken und halten Sie die Abwärtstaste 
erneut, bis die LED – Anzeige „RST“ anzeigt 
oder ca. 1 Sekunde bei Handschaltern ohne 
Anzeige. Lassen Sie die Abwärtstaste los. 

3. �Drücken und halten Sie die Abwärtstas­
te erneut einige Sekunden, bis sich der 
Schreibtisch leicht absenkt und anschlie­
ßend bis zum Anschlag leicht ansteigt. 
Lassen Sie nun die Abwärtstaste los. 

4. �Ihr Schreibtisch ist jetzt konfiguriert und 
einsatzbereit. 

 
Höhenprogrammierung 
Um bis zu drei unterschiedliche Höhenein­
stellungen zu programmieren (nur bei alter­
nativen Handschalter): Verwenden Sie die 
Auf-/Ab-Taste, um die gewünschte Höhe zu 
finden. Anschließend drücken sie auf „M, ge­
folgt von einer Zahl  1-4.

Fehlerbehebung
Wenn Ihr Schreibtisch nicht ordnungsge­
mäß funktioniert, muss er möglicherweise 
zurückgesetzt werden. Befolgen Sie die An­
weisungen zum Zurücksetzen im Abschnitt 
„Bedienung“.

Wenn Ihr Schreibtisch über ein Handschalter 
mit LED – Anzeige verfügt und „RST“ (reset) 
angezeigt wird, dann führen Sie den in der 
Bedienungsauswahl beschriebenen Rück­
setzvorgang durch.
Wenn in der Anzeige eine Fehlermeldung 
(„E1“-„E13“) angezeigt wird, bestätigen Sie, 
dass alle fehlerhaften Verbindungen sicher 
sind (Motorsäule zu Kabeln, Kabel zu Steue­
rung). Führen Sie dann, die im Abschnitt „Be­
dienung“ beschriebene Zurücksetzung durch.
Wenn die Fehlermeldung nach dem Zurück­
setzen weiterhin angezeigt wird, wenden Sie 
sich bitte an Ihren Verkäufer.
Wenn die Höhe zwischen den einzelnen 
Tischbeinen 38 mm überschreitet, beenden 
Sie den Reset - Vorgang und wenden Sie 
sich an Ihren Verkäufer.
Eine Komplettverstellung des Tisches von 
der untersten zur obersten Position be­
nötigt weniger als 10 Sekunden (smart: 16 
Sekunden). Bei Dauerbedienung des Tisches 
schaltet die Steuerung nach ca. 2 Minuten 
zum Schutz der verbauten elektrischen Kom­
ponenten in einen Schlafmodus, spätestens 
nach 18 Minuten kann der Tisch dann wieder 
voll bedient werden. Je nach Abkühlung ggf. 
auch vorher. Auf der Anzeige von Handschal­
ter mit Display erscheint in diesem Fall HOT. 

Baubeschreibung 
Höhenbereich
650-1250mm (incl. 25 mm Tischplatte)
Basisbreite
1080-1800mm max. 
Höchstgeschwindigkeit
TOP Speed, 80mm pro Sekunde (deluxe) 
38mm pro Sekunde (smart)
Tragfähigkeit
800N
Auslastungsgrad 
10% max. 2 min an, 18 min aus
Ausstattung 
Sanfter Start/Stopp, Bis zu 4 Speichermög­
lichkeiten (einige Modelle), Koolisionsschutz	
Integrierter Sensor in der Steuerung


